
ROLLANT 45

BGZ: 01010No. 001   Remark: 

Page 1



BGZ: 01010

UNIVERSAL DRIVE SHAFT WITH SHEAR BOLT CL  1)

Pos. Part No. Description Dimension Quanti
ty

Conditions

1 00 0822 960 1 DRIVE SHAFT ASSY. 1  2)
1 00 0822 963 1 DRIVE SHAFT ASSY. 1  3)
1 00 0822 965 2 DRIVE SHAFT ASSY. 1  4)
2 00 0822 961 0 DRIVE SHAFT HALF 1  2)
2 00 0822 964 0 DRIVE SHAFT HALF 1  3)
2 00 0822 966 0 DRIVE SHAFT HALF 1  4)
3 00 0242 793 0 CYCL. PLATE SCREW C4,2X 9,5 8
4 00 0821 097 0 PROTECT.FUNNEL 1
5 00 0821 098 0 GLIDE RING 1
6 00 0813 698 0 WASHER 2
7 00 0813 697 0 COMPRESS.SPRING 2
8 00 0813 696 0 SLIDING PIN 2
9 00 0941 475 0 EXTENSION FORKE 1  2)
9 00 0820 426 0 EXTENSION FORKE 1  3)
9 00 0820 427 0 EXTENSION FORKE 1  4)
10 00 0972 503 0 CIRCLIP 4
11 00 0211 636 0 GREASE NIPPLE B M8X1-67,5° 2
12 00 0242 908 0 CIRCLIP 32X1,2 4
13 00 0820 421 0 CENTRE CROSS ASS. 2
14 00 0921 267 0 WASHER 4
15 00 0921 268 0 DOUBLE FORK 1
16 00 0244 946 0 GREASE NIPPLE B M8X1 1
17 00 0941 486 0 FORK 1
18 00 0244 581 2 SPRING PIN 10X 80 1
19 00 0941 507 0 PROFILE TUBE 1  5)
20 00 0821 103 0 PROTECT.FUNNEL 1
21 00 0920 671 0 GLIDE RING 2
22 00 0824 446 0 PROTECTIVE TUBE 1  6)
23 00 0821 104 0 SUPPORTING CHAIN 1
24 00 0822 962 1 DRIVE SHAFT HALF 1  7)
25 00 0823 180 0 GUARD HALF 1  6)
26 00 0972 297 0 SUPPORTING CHAIN 1
27 00 0917 283 0 BACK-UP RING 1
28 00 0813 018 1 PROTECT.FUNNEL 1
29 00 0824 457 0 KEYOVERRUN CLUTCH 1
30 00 0824 458 0 PROFILE TUBE 1
31 00 0235 186 0 CIRCLIP 72X2,5 1
32 00 0234 388 0 BACK-UP WASHER S 56X 72 1
33 00 0814 228 0 STOP KEY 2
34 00 0814 229 0 FLAT SPRING 2
35 00 0813 015 0 HUB 1
36 00 0213 698 1 SPRING PIN 10 X 55 N-ST 1
37 00 0823 186 0 CLUTCH HOUSING 1
38 00 0179 838 0 GREASE NIPPLE A M8X1 1
39 00 0211 636 0 GREASE NIPPLE B M8X1-67,5° 1
40 00 0941 651 0 CENTRE CROSS ASS. 1
41 00 0242 908 0 CIRCLIP 32X1,2 4
42 00 0823 181 0 SHEAR BOLT CLUTCH 1
43 00 0235 521 0 HEXAGON HEAD BOLT M8-60 1
44 00 0238 132 0 LOCK NUT M8 1
45 00 0238 635 0 STEEL BALL 7,938 G28 24
46 00 0941 090 0 GREASE NIPPLE 1

ROLLANT 45

No. 001   Remark: 

Page 2



BGZ: 01010

UNIVERSAL DRIVE SHAFT WITH SHEAR BOLT CL  1)

1) Remarks VAR.7724 = 6 TEIL. ANSCHLUSS
VAR.7722 = 21 TEIL. ANSCHLUSS
VAR.7723 = 8 TEIL. ANSCHLUSS

2) Remarks 6-piece  connection

3) Remarks 21-TEIL. ANSCHLUSS

4) Remarks 8-TEIL. ANSCHLUSS

5) Remarks 1045 long

6) Remarks 1000 long

7) Remarks machine side

ROLLANT 45

No. 001   Remark: 

Page 3



ROLLANT 45

BGZ: 01010No. 002   Remark: 

Page 1



BGZ: 01010

GEARBOX WITH INTERMEDIATE DRIVE ASSY. 

Pos. Part No. Description Dimension Quanti
ty

Conditions

1 00 0608 099 0 ROUND STEEL CHAIN G 3X16-17GL 1
2 00 0235 089 0 SPLIT PIN 4 X 22 1
3 00 0237 439 0 HEXAGON HEAD BOLT M8X16 3
4 00 0239 387 0 CONTACT WASHER A8-8,2X18X1,4 3
5 00 0822 995 1 GUARD CUP 1
6 00 0823 862 0 ANGLE DRIVE I=2,33 1  1)
6 00 0082 485 0 ANGLE DRIVE I=2.333 1  2)
7 00 0810 117 0 BUSHING D30X20 2
8 00 0239 389 0 CONTACT WASHER A12 2
9 00 0236 172 0 HEXAGONAL NUT M12 2
10 00 0822 996 0 PROTECT.TUBE CPL. 1
11 00 0822 998 1 LOCK 2
12 00 0237 922 1 BLIND RIVET A 4X12 4
13 00 0821 067 1 PROTECTIVE TUBE D 110 X 496LG 1
14 00 0822 947 0 BEARING HOUSING 1
15 00 0235 194 0 CIRCLIP 110X4 2
16 00 0236 225 4 GRVD.BALL BEARING 6310-2RSR-C4 1
17 00 0823 100 0 SPROCKET 19 Z. 25,40 TLG 1
18 00 0823 170 0 WASHER 13X62X6 1
19 00 0236 942 0 GREASE NIPPLE A S6X1 1
20 00 0239 049 0 HEXAGON HEAD BOLT M12X30-MKL 1
21 00 0665 021 0 CHAIN INNER LINK B-16B-1 1
22 00 0665 017 0 CHAIN LOCK BEND. L-16B-1 1
23 00 0665 016 1 LOCKING LINK E-16B-1 1
24 00 0822 519 0 ROLLER CHAIN 16B-1X160 E 1

1) Remarks design ""Walterscheid""
see illustration plate   3

2) Remarks AUSF. ""CLAAS"" 
SIEHE BILDTAFEL 4

ROLLANT 45

No. 002   Remark: 

Page 2



ROLLANT 45

BGZ: 01050No. 003   Remark: 

Page 1



BGZ: 01050

GEARBOX  "WALTERSCHEID" 

Pos. Part No. Description Dimension Quanti
ty

Conditions

1 00 0823 862 2 GEARBOX I=2,33 1
1 00 0823 862 0 ANGLE DRIVE I=2,33 1
2 00 0213 767 0 LOCKING COVER 55X10 1
4 00 0237 570 0 HEXAGON HEAD BOLT M10X16 2
5 00 0233 426 1 SEALING RING C10  X13,5 2
6 00 0940 866 0 BREATHER VALVE M 16X1,5 M.

SPRITZROHR
1

7 00 0238 183 0 SEALING RING A16  X20 4
8 00 0844 564 0 HOUSING 1
8 00 0823 941 1 HOUSING 1
9 00 0244 014 1 STUD BOLT M12X 45 2
10 00 0823 993 0 SLOTTED NUT M55X1,5 1
11 00 0851 339 0 BEVEL GEAR SET I=2,33 1
11 00 0823 946 0 BEVEL GEAR SET I=2,33 1
12 00 0212 210 0 TA.ROLLER BEARING 330 12 1
13 00 0213 765 0 SHIM 85X 95X0,5 1  1)
13 00 0213 764 0 SHIM 85X 95X0,3 1  2)
13 00 0213 962 0 SHIM 85X 95X0,1 1  3)
14 00 0211 034 0 ROTARY SHAFT SEAL AS 60X 85X 8 1
15 00 0851 340 0 SHAFT 1
15 00 0823 947 0 SHAFT 1
17 00 0243 686 0 TA.ROLLER BEARING 30311A - 55X120X31,5 1
18 00 0214 180 0 SHIM 110X120X0,3 ERS.D.

21418
1  4)

18 00 0214 181 0 SHIM 110X120X0,5 ERS.D.
21418

1  2)

18 00 0213 760 0 SHIM 106X120X0,20 1  3)
19 00 0244 351 0 SCREW PLUG M16X1,5 3
20 00 0237 572 0 HEXAGON HEAD BOLT M12X35 12
21 00 0213 766 0 SHAFT SEAL AS   40X 90X12 1
22 00 0823 994 0 SLOTTED NUT M45X1,5 1
23 00 0234 829 0 TA.ROLLER BEARING 30209 J2/Q 2
24 00 0844 565 0 BEARING HOUSING 1

1) Remarks 0.5 mm

2) Remarks 0,3 MM

3) Remarks 0,2 MM

4) Remarks 0,5 MM

ROLLANT 45

No. 003   Remark: 

Page 2



ROLLANT 45

BGZ: 01050No. 004   Remark: 

Page 1



BGZ: 01050

GEARBOX  "CLAAS" 

Pos. Part No. Description Dimension Quanti
ty

Conditions

1 00 0082 485 0 ANGLE DRIVE I=2.333 1
2 00 0237 439 0 HEXAGON HEAD BOLT M8X16 11
3 00 0082 488 0 GEARBOX COVER 6X286X324 1
4 00 0082 489 0 BUSHING D30,15XD12,5X15 2
5 00 0244 013 0 STUD BOLT M12X 35 2
6 00 0179 842 0 BREATHER PLUG 0,03-0,05 BAR-M10X1

KEG-
1

6 00 0260 176 0 VENTILATION RTL 1
7 00 0213 222 0 SHAFT SEAL RING AS   65X 85X10 1
8 00 0082 483 0 SECURING NUT M40X1,5 1
9 00 0234 829 0 TA.ROLLER BEARING 30209 J2/Q 1
10 00 0215 798 1 SHIM 112X130X0,5 1  1)
10 00 0213 225 0 SHIM 112X130X0,4 1  2)
10 00 0212 687 1 SHIM 112X130X0,3 1  3)
11 00 0213 223 0 TA.ROLLER BEARING 303 12 1
12 00 0082 479 0 BEVEL GEAR SET 12/28 1
13 00 0635 423 0 MAGNETIC FILTER BOLT M24X1,5 KEG 1
14 00 0082 484 0 GEARBOX HOUSING 1
15 00 0635 424 0 SCREW PLUG M24X1,5 KEG. 1
16 00 0649 943 0 SLOTTED NUT M45X1,5 1
17 00 0082 487 0 CENTERING RING D63XD45X17 1
18 00 0243 665 0 TA.ROLLER BEARING 302 16 1
19 00 0213 226 0 SHIM 125X139X0,5 1  1)
19 00 0213 227 0 SHIM 125X139X0,4 1  2)
19 00 0213 228 0 SHIM 125X139X0,3 1  3)
20 00 0235 989 0 TA.ROLLER BEARING 30210 - 50X90X21,75 1
21 00 0213 224 0 INNER RING IR 50X60X25 1
22 00 0233 813 1 ROTARY SHAFT SEAL AS 60X90X10

ERS.D.233813
1

23 00 0082 486 0 SHAFT D53X704,8 1
24 00 0236 172 0 HEXAGONAL NUT M12 2

1) Remarks 0.5 mm

2) Remarks 0,4 MM

3) Remarks 0,3 MM

ROLLANT 45

No. 004   Remark: 

Page 2



ROLLANT 45

BGZ: 01150No. 005   Remark: 

Page 1



BGZ: 01150

ROLLER DRIVE,  TOP LEFT 

Pos. Part No. Description Dimension Quanti
ty

Conditions

1 00 0822 521 0 SPRING GUIDE D26,9X3,25X220 1
2 00 0629 579 0 COMPRESS.SPRING 5,6 X 36  X272 1
3 00 0234 367 0 WASHER 17X42X4 1
4 00 0236 173 0 HEXAGONAL NUT M16 1
5 00 0821 108 1 ROD 1
6 00 0235 160 0 CIRCLIP 25X1,2 4
7 00 0238 386 0 BACK-UP WASHER S 25X35X2 4
8 00 0235 182 0 CIRCLIP 52X2 4
9 00 0235 870 0 GRVD.BALL BEARING 6205-2RS*-25X52X15 2
10 00 0676 935 1 TENSION PINION 25,4 TLG-13Z 2
11 00 0785 112 0 SPACER RING D 36 X 6 2
12 00 0234 301 0 WASHER 26X34X2 1
13 00 0008 525 0 BUSHING 22  X  26 X37 2
14 00 0236 944 0 GREASE NIPPLE C S6X1 1
15 00 0821 076 0 LEVER 1
16 00 0237 957 0 WASHER 8,5X30X3 1
17 00 0239 387 0 CONTACT WASHER A8-8,2X18X1,4 1
18 00 0237 439 0 HEXAGON HEAD BOLT M8X16 1
19 00 0238 386 0 BACK-UP WASHER S 25X35X2 1
20 00 0629 025 2 SPACER RING 33,7X25,2X14 1
21 00 0629 579 0 COMPRESS.SPRING 5,6 X 36  X272 1
22 00 0823 085 0 SPRING GUIDE 1
23 00 0236 173 0 HEXAGONAL NUT M16 2
24 00 0819 807 2 THREADED ROD 1
25 00 0237 862 0 CIRCLIP 50X2 1
26 00 0824 340 0 LEVER 1  1)
26 00 0822 540 1 LEVER 1  2)
27 00 0235 190 0 CIRCLIP 90X3 2
28 00 0233 570 1 GRVD.BALL BEARING 6210-2RS* 50X90X20 1
29 00 0239 370 0 SHIM 55X68X1,0 7
30 00 0665 021 0 CHAIN INNER LINK B-16B-1 1
31 00 0665 017 0 CHAIN LOCK BEND. L-16B-1 1
32 00 0665 016 1 LOCKING LINK E-16B-1 1
33 00 0822 519 0 ROLLER CHAIN 16B-1X160 E 1
34 00 0821 088 1 SPROCKET 35ZX25,4 TLG 5
35 00 0822 157 0 HUB D80X75 1
36 00 0007 634 0 GIB-HEAD KEY 14X 9X 75 2
37 00 0211 098 0 SHIM S 68X79,5X3 5
38 00 0244 798 0 GIB-HEAD KEY 8X 7X 45 3
39 00 0822 166 0 HUB D80X40 2
40 00 0822 739 0 HUB D 80X61 1
41 00 0822 496 1 DOUBLE HUB B 50 MM 1

1) Remarks from No. 00901410

2) Remarks BIS NR. 00901409

ROLLANT 45

No. 005   Remark: 

Page 2



ROLLANT 45

BGZ: 01160No. 006   Remark: 

Page 1



BGZ: 01160

FILL INDICATOR 

Pos. Part No. Description Dimension Quanti
ty

Conditions

1 00 0233 177 0 WASHER 11X40X4 2
2 00 0823 963 0 SUPPORT 2,5X230,1X408,3 1
3 00 0237 383 0 HEXAGON HEAD BOLT M10X25 2
3 00 0236 171 0 HEXAGONAL NUT M10 2
3 00 0239 388 0 CONTACT WASHER A10-10,2X22,25X1,6 2
4 00 0237 464 0 HEXAGON HEAD BOLT M06X12 2
4 00 0236 169 0 HEXAGONAL NUT M6 2
4 00 0239 386 0 CONTACT WASHER A 6 2
5 00 0822 558 0 POINTER 2X30X129 1
6 00 0235 090 0 SPLIT PIN 4  X 28 2
7 00 0013 004 0 TENSION SPRING 1,5 X 13,5X 67 1
8 00 0823 971 0 SHAFT 1
9 00 0236 169 0 HEXAGONAL NUT M6 4
10 00 0239 386 0 CONTACT WASHER A 6 2
11 00 0238 240 0 ANGULAR JOINT CS10 2
12 00 0824 343 0 ROD D6X455 1  1)
12 00 0823 965 0 ROD D6X493 1  2)
13 00 0237 603 0 SPRING PIN 4  X 20 1
14 00 0824 344 0 LEVER 1  1)
14 00 0822 550 0 LEVER 1  2)
15 00 0237 453 0 HEXAGON HEAD BOLT M10X30 2
15 00 0236 171 0 HEXAGONAL NUT M10 2
15 00 0239 388 0 CONTACT WASHER A10-10,2X22,25X1,6 2
16 00 0822 544 0 STOP 1
17 00 0818 054 0 SHOCK ABSORBER 1
18 00 0242 455 0 HEXAGON HEAD BOLT M12X60 2
18 00 0236 172 0 HEXAGONAL NUT M12 2
18 00 0239 389 0 CONTACT WASHER A12 2

1) Remarks from No. 00901410

2) Remarks BIS NR. 00901409

ROLLANT 45

No. 006   Remark: 

Page 2



ROLLANT 45

BGZ: 01150No. 007   Remark: 

Page 1



BGZ: 01150

ROLLER DRIVE,  BOTTOM LEFT 

Pos. Part No. Description Dimension Quanti
ty

Conditions

1 00 0822 496 1 DOUBLE HUB B 50 MM 1
2 00 0211 098 0 SHIM S 68X79,5X3 1
3 00 0821 089 1 SPROCKET 35ZX19,05 1
4 00 0007 634 0 GIB-HEAD KEY 14X 9X 75 1
5 00 0236 514 0 COACH BOLT M10X30 1
5 00 0236 171 0 HEXAGONAL NUT M10 1
5 00 0239 388 0 CONTACT WASHER A10-10,2X22,25X1,6 1
6 00 0822 743 0 STOP 1
7 00 0822 521 0 SPRING GUIDE D26,9X3,25X220 1
8 00 0702 506 0 COMPRESS.SPRING 4,25X32,5X270 1
9 00 0234 367 0 WASHER 17X42X4 1
10 00 0236 173 0 HEXAGONAL NUT M16 1
11 00 0819 807 2 THREADED ROD 1
12 00 0238 386 0 BACK-UP WASHER S 25X35X2 1
13 00 0235 160 0 CIRCLIP 25X1,2 2
14 00 0238 386 0 BACK-UP WASHER S 25X35X2 2
15 00 0821 086 1 TENSION PINION 17ZX19,05 1
16 00 0235 182 0 CIRCLIP 52X2 2
17 00 0235 870 0 GRVD.BALL BEARING 6205-2RS*-25X52X15 1
18 00 0008 525 0 BUSHING 22  X  26 X37 2
19 00 0821 076 0 LEVER 1
20 00 0236 944 0 GREASE NIPPLE C S6X1 1
21 00 0236 552 0 THREADED PIN M10X 8 1
22 00 0500 126 1 ADJUSTING RING A 22X40X15-M10 1
23 00 0822 527 0 ROLLER CHAIN 19,05 T 136RO 1
24 00 0932 153 0 CHAIN INNER LINK 19,05X11,68 1
25 00 0233 568 0 CHAIN LOCK BEND. 19,05X11,68 1
26 00 0932 151 1 CHAIN LOCK STR. 19,05X11,68 1
27 00 0822 524 1 SPROCKET 35Z X 19,05 TLG 2
28 00 0007 633 0 GIB-HEAD KEY 14X 9X 56 2
29 00 0824 139 1 TENSIONING BLOCK 1
30 00 0236 462 0 COACH BOLT M10X60 1
30 00 0237 947 0 HEX. NUT WITH CLAMP. PART M10 1
30 00 0239 394 1 CONTACT WASHER B10 1

ROLLANT 45

No. 007   Remark: 

Page 2



Thank you so much for reading. 

Please click the “Buy Now!” 

button below to download the 

complete manual. 

 

 
 

After you pay. 

You can download the most 

perfect and complete manual in 

the world immediately. 

Our support email: 

ebooklibonline@outlook.com 

https://www.ebooklibonline.com/downloads/claas-rollant-45-baler-parts-catalogue-manual-instant-download-sn-00901400-00999999/



